
 

 

 
 

FACULTY OF SCIENCE AND TECHNOLOGY 

 

MASTER’S THESIS 

Study programme/specialisation: 

 
 Environmental Engineering  

 /Water Science and Technology  

 

 

Spring semester, 2021 

 
 

Open / Confidential 

Author: Sachintha Manoj Bodahannadige  

 

Programme coordinator: Roald Kommedal  

 

Supervisor(s): Anders Wold (IVAR), Roald Kommedal (UiS) 

 

 

Title of master’s thesis:  

 

Development of Naval Controlling Loops for Primary Sludge Thickening Process at SNJ 

Wastewater Treatment Plant 

 

Credits: 30 

Keywords:  

 rotary drum thickener, flocculation,  

 dewaterability, turbidity, colloidal solids,  

 controlling parameters  

 

 

Number of pages: 90 

 
[...]
at natural pH(5.4-6.7). They also found that the coagulants such as lime and ferric chloride 

were extremely pH sensitive and lime coagulation altered the pH of resulting liquid. 

Effectiveness of direct flocculation can be depended on feed flow composition and 

characteristics of wastewater such as temperature, pH, ,and  hardness (Ebeling et al., 2005).  

 Another literature stated, polymeric bio-flocculent and iron nanoparticles (FENP) have been 

used for treating coal mine wastewater. Both flocculants had flocculation activity more than 



Literature Review and Theoretical Background 

Sachintha Manoj Bodahannadige-UiS   14 

70% for all pH ranges. Nevertheless, FENP was the most effective flocculate in strong alkaline 

solution (pH 11) due to the change in surface characteristics or charge of colloidal particles in 

suspension. Bio-flocculent experienced poor performance in acidic conditions due to the 

protein denaturation in the bio-flocculent.(Dlamini et al., 2020) 

 Sabah and Erkan, (2006) showed pH variation effected on flocculation of coal waste slurry. 

Figure 2.8 shows pH effects on settling rate of flocs and turbidity of suspension after adding 

anionic flocculants. The coal waste slurry contained Mg2+ and Ca2+ ions which were acting like 

natural coagulants. The pH of slurry influenced the activity of such coagulants. Mg2+ ions were 

more active between pH 8-9 while Ca2+ ions were more active between pH 10-11. Therefore, 

pH of feed slurry impacted the activity and stability of those coagulants. 

 
Figure 2.8 Effect of suspension pH on (a) settling rate  and (b) turbidity (Sabah and Erkan, 2006) 

2.6.3 Stirring Rates   

Stirring rate is an important parameter in flocculation. According to the stirring rates, 

flocculation step can be divided into 2 stages, which are mixing and reaction stages. Mixing 

stage has higher stirring rate compared to the reaction stage. Higher stirring rate provides more 

collision between SS and flocculent. In a reaction stage, slower stirring rate generates proper 

turbulence to enhance flocculation. A recent literature reported, turbidity of wastewater could 

be reduced by 90.96% when stirring rate was 250 rpm for mixing stage and 100 rpm for reaction 

stage(Zhang, 2017) .  

Wang et al., (2020) investigated effects of PAM (Polyacrylamide) on quarts flocculation under 

different stirring rates.( 200, 300, 400, 500 and 600 rpm). Stirring rate influenced the floc 



Literature Review and Theoretical Background 

Sachintha Manoj Bodahannadige-UiS   15 

formation  but also has an influence on breakage of flocs. Higher stirring rate generated higher 

shear force caused to floc breakage.  

2.6.4 Temperature 

Temperature of inflow is changed annually due to the climate of the seasons. It impacted the 

thickening velocity and flocculation. Zhang (2017) conducted experiments with oily 

wastewater to investigate the effects of temperature on flocculation. They found, when 

temperature was greater than 45℃, turbidity of the wastewater increased. Because higher 

kinetic energy at high temperature caused to reduce size of the flocs. However, at low 

temperature (15℃) had lowest turbidity, which indicated particles had proper kinetic energy 

and more time for flocculation.   

2.6.5 Flocculant Dosage 

Higher or lower flocculant dosage causes poor performance in thickening process. At low 

flocculant dosage, floc size is expected to be small due to insufficient amount of polymer 

adsorption on to the particles. (Ciftci and Isık, 2017)  

The floc size can be increased by increasing dosage of flocculant up to the optimum dosage. 

Enlarged flocs have higher sludge thickening velocities and settling rates. However, after 

optimum flocculant dosage, settling rate is almost constant. Over dosage of flocculant makes 

electrostatic repulsion between flocs and no active sites left on particles for excess flocculant 

to bind (Kumar et al., 2016). As a result, fewer bonds are formed between flocs, which are 

leading to form less compact flocs.  

Irregular shapes of sludge flocs have been explained by fractal geometry concepts. Two, three, 

and boundary fractal dimensions of the flocs have been developed by geometry concepts which 

are represented by D2, D3 and, DB notations respectively. A high D2, and D3 value indicates 

strongly compact sludge floc while a high DB value indicates a high porous floc structure. (Y. 

Zhang et al., 2015) 

Zhang et al., (2015) studied D2 and D3 of the sludge flocs which were produced with different 

flocculent dosage. According to the figure 2.9b, a maximum value of D2 (1.47) and D3  (2.21) 

was reached at  1 ppm flocculent dose. Also, 1 ppm flocculent dose had a better thickening 

performance according to the figure 2.9a. Hence, strongly compact sludge which was 

represented by maximum D2 and D3 had better thickening performance.  



Literature Review and Theoretical Background 

Sachintha Manoj Bodahannadige-UiS   16 

 

Figure 2.9 Effect of flocculent dosage on (a) sludge concentration and (b) fractal dimensions(Y. K. Zhang et al., 

2015) 

When thickening process is operated under filtration mechanism, specific resistance to 

filtration (SRF) test can be conducted to find optimum dosage of flocculent. Lowest SRF value 

of a particular system is relevant to the optimum flocculant dosage (Arhan et al., 1996).  

2.7 Overview of SNJ WWTP 

The SNJ WWTP receives primarily domestic discharge and surface water from Randaberg, 

Stavanger, Sandnes, Sola and Gjesdal municipalities. The SNJ WWTP has been in operation 

since 1992 to 2017 with 240,000 population equivalents (PE). Since 2017, plant has been 

redesigned with mechanical-biological treatment technologies in order to meet population 

growth and new treatment requirements.  At present the plant has a capacity to treat 400 000 

PE BOD load and have an average hydraulic load of 100 000 m3 d-1 (Egeland, 2018).  The main 

sewer system is 35 km long and consists of tunnels, pipe lines (gravity flow and pump line). 

The main tunnel has 77 000 m3 volume and act as an equalization reservoir during rainfall 

periods.  

The plant is located at Mekjarvik in Randaberg municipality and wastewater treatment facilities 

of it are located in a hill (rock) while the sludge treatment facilities such as bio gas plant and 

fertilizer plant, and administration building are located outside the rock. Treated wastewater is 

transported by 4 km long outlet tunnel to Håsteinfjorden with 1.2 km from shore line 

(Razafimanantsoa, 2010).   

Figure 2.10 shows process flow diagram of SNJ WWTP. Four pumps with a capacity 1000 L 

s-1 each are used to pump raw wastewater from sewer system to the treatment plant.        



Literature Review and Theoretical Background 

Sachintha Manoj Bodahannadige-UiS   17 

 
Figure 2.10  Process flow diagram of SNJ WWTP (Egeland, 2018) 

The first step of treatment process is to remove coarse materials from raw wstewater. For that, 

rotary bar screens (Escamax 6mm) are used to remove paper, plastic, cloths, rags etc. The 

separated solids from screen are transported to incineration. The raw wastewater without coarse 

materials flows to the sand and fat removal chamber.  Settled sand is removed from the bottom 

and washed before it is deposited while fat is removed from the top of the chamber and 

transported to the sludge treatment process. Effluent of sand and fat removal chamber goes to 

the filtration plant which contains 20 Hydrotech drum filters with 100 µm pore size, designed 

for 50% of TSS removal.  

Hydrotech rotary drum filters used by SNJ WWTP are presented in figure 2.11. Several factors 

are considered before selecting drum filters. Which are; (1) footprint of method (2) potential 

for bio gas production (3) energy requirement for operation. SNJ treatment plant is built inside 

a rock. Hence area availability is a limiting factor for SNJ WWTP. Rotary drum filters utilize 

lower footprint compares to the sedimentation tanks. On other hand, sludge generated through 

primary sedimentation has a lower energy potential compared to the microscreen methods. 

Pauslsrud et al. (2013) reported  biomethane potential of sludge generated by sedimentation  is 

reduced due to the hydrolysis during storage.  But filtered sludge is fresh and contains high 

amount of volatile suspended solids increasing the energy generation.  Also, rotary drum filters 

have lower maintenance cost due to few moving parts. Although energy requirement of drum 

filter depends on backwashing frequency (Xiao et al., 2019). However, there is no equalization 

tank prior to the drum filters and it has lower buffer capacity against fluctuation in loading. 



Literature Review and Theoretical Background 

Sachintha Manoj Bodahannadige-UiS   18 

Dynamic with influent loading is directly affecting the sludge volume and composition. 

Therefore, strict process control system is required for filter plant. Section 2.6 explains current   

process control system and variation within sludge volume and sludge composition. 

 
Figure 2.11 Schematic diagram of Hydrotech rotary drum filter(Eden, 2011) 

The primary sludge is removed from the filter drum with flushing water and is pumped to the 

sludge thickening process. The outlet stream of filter plant flows to the biological treatment 

process which consists of anaerobic and aerobic zones for phosphorus and COD removal 

followed by gravity sedimentation tank. Treated water is thereafter discharged to the sea, while 

sedimented solids are sent back to the bio reactors as activated sludge. Waste activated sludge 

(WAS) also called as secondary sludge is pumped to the bio sludge thickening process. Due to 

the space limitation in SNJ treatment plant, rotary drum thickeners are used to thicken 

secondary sludge as well as the primary sludge.  

Thickened secondary and primary sludge are collected in a sludge holding tank before it is 

pumped to the buffer tank of sludge treatment. The sludge treatment consists of anaerobic 

digestion, followed by sludge dewatering and drying.   

2.8 Overview of Primary Sludge Thickening Process 

Figure 2.12 illustrates process flow diagram of sludge thickening process in SNJ WWTP.  

Primary sludge from rotary drum filters flows by gravity to the sludge holding tank 1. From 

there, sludge is pumped to the primary sludge tank which has approximately 100 m3 capacity.  

Bio sludge tank receives secondary sludge produced by the bio reactors. Three rotary drum 



Literature Review and Theoretical Background 

Sachintha Manoj Bodahannadige-UiS   19 

thickeners (Alfa Laval, G3 Mega) are connected with the sludge tanks. Always two out of three 

sludge tanks are in thickening operation while other thickener is only used during maintenance 

of one of the thickeners. 

 
Figure 2.12 Sludge thickening Process flow diagram of SNJ WWTP 

During this study (1st of January- 31st of March), rotary drum thickeners 1 and 2 were used for 

thickening secondary and primary sludge respectively. Before entering sludge into the 

thickener from sludge tank, sludge is mixed with flocculent at the static mixer and moved to 

the flocculent mixer. Flocculated sludge flows to the perforated rotating drum filter through 

the inlet pipe. The combination of the rotation and the internal slope (1.5 degree) of the drum, 

transported sludge to the outlet while dewatering. The liquid level inside the drum filter is 

retained between baffles due to the integrated scrolls inside the drum (Figure 2.13). During the 

operation of thickener, process water is sprayed (6.8 m3h-1) through nozzles in order to clean 

the drum filter. (Laval, 2011). Thickened primary and secondary sludge are collected to the 

same sludge holding tank and are pumped to the buffer tank (500 m3) of digester.  Filtrate from 

thickener is recycled back to the influent of rotary drum filters.  



Literature Review and Theoretical Background 

Sachintha Manoj Bodahannadige-UiS   20 

 
Figure 2.13 Schematic diagram inside the Alfa Laval rotary drum thickener (Laval, 2020) 

2.9 Mass Balance for Thickening Process at SNJ WWTP 

Mass concept helped to understand mass in each stream of the process at a given time.  Mass 

balance concept is developed on the principle that mass neither creates nor destroyed, but can 

change form. Equation 2.1 was used as the basis to developed mass balance equation for 

thickening process.   

Accumulation = Inflow − Outflow ± Generation ---------- (Equation 2.1) 

Thickening process is a separation process. Hence, generation can be equal to zero. Figure 2.14 

shows each stream flowrate(Q) and mass (TS) of rotary drum thickener.   Equation 2.2 was 

developed for thickening process at SNJ WWTP by assuming no accumulation inside the drum 

thickener and zero solid concentration in the backwashing stream.  Equation 2.2 can be 

rearranged to determine flowrate of the filtrate of thickener.  

Outflow mass= Inflow mass 

TSe% ×Qe + TSr% ×Qr = TSi% ×Qi ; 

Outlet flowrates= inlet flowrate 

Qe + Qr = Qi + Qb ; 

                                         TSe% =
QiTSi%−QrTSr%

Qi−(Qr−Qb)
  ---------(Equation 2.2) 

 



Literature Review and Theoretical Background 

Sachintha Manoj Bodahannadige-UiS   21 

 

 
Figure 2.14 Notations of mass and flowrate of each stream in rotary drum thickener 

2.10 Process Controlling Loop of Rotary Drum Filter at SNJ WWTP 

Current process control system of rotary drum filter was initiated on July 2018. All drum filters 

are available at all time. Backwashing frequency is changed in order to retain level of the inlet 

channel at 2.75 meters and backwashing time period is fixed at 30 seconds. All filters are 

grouped into five groups and are backwashed each group sequentially with hot water.  Table 

2.3 describes pause period between two backwash cycles when inlet flow level at high and low. 

Overall, at higher level has higher backwash frequency compared to the lower level of inlet.  

Table 2.3 Pause period of backwashing mechanism at inlet high and low level 

Inlet Level  

(m) 

Pause Period  Between 

Two Backwashing Circles 

(s) 

<2.75  up to 60 

>2.75 7-8 

 Due to this controlling method, sludge produced in the filters varies in volume and solid 

concentration with influent flowrate and  are shown in figure 2.15 and figure 2.16 respectively.  

According to the figure 2.15, Sludge volume is increased when influent flowrate to the filter 

increase. During rainfall periods, higher influent load is received to the drum filters. Due to 

that, backwash frequency is increased to keep the set point of influent level and produced more 

sludge volume for thickening operation. 

TSi 

Qi    

TSe 

Qe    

TSr 

Qr    

Qb  



Literature Review and Theoretical Background 

Sachintha Manoj Bodahannadige-UiS   22 

  
Figure 2.15 Sludge volume variation with influent flow to the rotary drum filter at SNJ WWTP(Ydstebø and 

Egeland, 2019b) 

However the higher backwash freaquency resulted in producing dilute primary sludge. That is 

explained in figure 2.16. As well as  during such periods, wastewater contains lower amount 

of suspended solids compared to the dry weather periods and lower filtration time caused to 

further reduce solids concentration in primary sludge. However, at lower influent flowrates, it 

caused to increase filtration time period and lower backwash frequency.   Therefore, at low 

level it has higher solid concentration and lower sludge volume in primary sludge compared to 

the high level of influent.  Overall, higher sludge volume has lower solids concentration and 

lower sludge volume has higher solids concentration. Therefore, sludge loading to the thickener 

is more or less the same (10 tonns TS d-1). Current controlling methods removed suspended 

solids more than 50%. Sludge thickening facility should be able to handle this sludge 

composition and volume variation. For that, larger sludge holding tank or tight process control 